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Louth: Antimicrobial Guidelines - Louth Hospitals: Antimicrobial Guidelines: Ear Nose and Throat

Centor Score Estimated Risk of GAS Pharyngitis

Score one point for each sign present:

• Tonsillar exudate

• Swollen tender anterior cervical nodes

• Lack of cough

• Fever

0 signs = 2.5% risk of GAS pharyngitis

1 sign = 6.5% risk of GAS pharyngitis

2 signs = 15% risk of GAS pharyngitis

3 signs = 32% risk of GAS pharyngitis

4 signs = 56% risk of GAS pharyngitis

Indication

Acute Sore Throat

First Line Antimicrobials

Mostly viral.  Centor Score 3-4: Modest benefit of antimicrobials in symptom reduction.  Watchful waiting/delayed prescription strategy (patient waits for

1-2 days and fills prescription if still not better by then or GAS cultured from swab) is a valid option.

Phenoxymethylpenicillin (Calvepen®) 666mg QDS PO

If unable to tolerate oral medications: Benzylpenicillin 1.2g QDS IV

Penicillin Hypersensitivity

As above, if antimicrobials indicated: Clarithromycin 500mg BD PO

N.B. Consider potential for drug interactions, e.g. statins, prolongation of QT interval

Comments

Sore throat should not be treated with antimicrobials to prevent development of rheumatic fever and acute glomerulonephritis in low-risk patients.  The

prevention of suppurative complications (quinsy, otitis media, cervical lymphadenitis, acute otitis media, mastoiditis or sinusitis) is not a specific indication

for antimicrobial therapy in acute sore throat.

ALWAYS REVIEW empiric therapy in conjunction with C&S after 48 hours.

Microbiological Investigations:

• Throat swab not routinely necessary. If clinical diagnosis of GAS pharyngitis (Centor score 3–4), swab surface of both tonsils.

• Blood cultures if systemically unwell

Consider Corynebacterium diphtheriae – Droplet transmission, gradual onset sore throat, fever, exudative pharyngitis, which may progress within 3

days to thick grey pseudomembranes firmly attached to underlying mucosa – up to 20% mortality secondary to toxin effects – Check vaccination history

and inform on-call Clinical Microbiologist immediately if suspected diphtheria http://www.hpsc.ie/A-Z/VaccinePreventable/Diphtheria/

Consider EBV infection in young adult with pharyngitis, fever, cervical adenopathy

• Check WCC differential for lymphocytosis

• Request peripheral blood smear for atypical lymphocytes

• Monospot test for heterophile antibodies – negative result does not rule out EBV infection

• EBV serology may be helpful if diagnostic uncertainty and high clinical suspicion

• Severe EBV infection associated with risk of subsequent secondary bacterial infection – counsel patient to report if new symptoms

Duration of Treatment

10 days
Indication

Peritonsillar Abscess (Quinsy)

• Localised deep neck infection between tonsil and its capsule

• Often polymicrobial; key pathogens include Group A Streptococcus, Fusobacterium spp. and Streptococcus milleri group

First Line Antimicrobials

Co-amoxiclav 1.2gm TDS IV

Empiric IV to PO switch: Co-amoxiclav 625mg TDS PO

NON-immediate-onset and NON-severe Penicillin Hypersensitivity

Cef-UR-oxime 1.5g TDS IV

AND

Metronidazole 400mg TDS PO (or 500mg TDS IV only where oral route is not feasible - excellent oral bioavailability)

Empiric IV to PO switch: Cefaclor LA 750mg BD PO AND Metronidazole 400mg TDS PO

IMMEDIATE-onset or SEVERE Penicillin Hypersensitivity

Clindamycin 450mg QDS PO or 600mg QDS IV (excellent oral bioavailability)

Comments

N.B. The primary treatment of an abscess is surgical drainage.

Risk factors for peritonsillar abscess include smoking, poor periodontal hygiene, male gender, prior antimicrobials, immunocompromise and ages 15 – 40

years.

Lemierre’s syndrome is a rare complication arising after pharyngitis due to Fusobacterium necrophorum:

• Blood cultures positive for F. necrophorum

• Internal jugular vein thrombophlebitis

• Metastatic infection – lungs, deep neck space or other sites

ALWAYS REVIEW empiric therapy in conjunction with C&S after 48 hours.

Microbiological Investigations:

• If drainage or aspirate of abscess, send pus to microbiology laboratory

• Mycobacterial staining and TB culture may be indicated – discuss with Clinical Microbiologist

• Blood cultures if systemically unwell

Duration of Treatment

7 to 10 days.  Ultimate duration dictated by clinical response and adequate source control (i.e. drainage of abscess).
IndicationPerichondritisInfection of the perichondrium layersurrounding the outer ear cartilage, oftenassociated with trauma – e.g. piercing.Insidious onset.First Line AntimicrobialsFlucloxacillin 2g QDS IVANDCiprofloxacin 500mg BD PO (or 400mg BDIV only where oral route is not feasible -excellent oral bioavailability)N.B. Risk of long-lasting and disablingadverse effects with quinolones, mainlyinvolving muscles, tendons and bones andthe nervous system.  Consider potential toprolong the QT interval. Consider thatseizure threshold may be lowered.Empiric IV to PO switch: Flucloxacillin 1gQDS PO AND Ciprofloxacin 500mg BD PONON-immediate-onset and NON-severe Penicillin HypersensitivityCef-UR-oxime 1.5g TDS IVANDCiprofloxacin 500mg BD PO (or 400mg BDIV only where oral route is not feasible- excellent oral bioavailability)N.B. Risk of long-lasting and disablingadverse effects with quinolones, mainlyinvolving muscles, tendons and bones andthe nervous system.  Consider potential toprolong the QT interval. Consider thatseizure threshold may be lowered.Empiric IV to PO switch: Cef-AL-exin500mg TDS PO AND Ciprofloxacin 500mgBD POIMMEDIATE-onset or SEVERE Penicillin HypersensitivityClindamycin 450mg QDS PO or 600mgQDS IV (excellent oral bioavailability)ANDCiprofloxacin 500mg BD PO (or 400mg BDIV only where oral route is not feasible- excellent oral bioavailability)N.B. Risk of long-lasting and disablingadverse effects with quinolones, mainlyinvolving muscles, tendons and bones andthe nervous system.  Consider potential toprolong the QT interval. Consider thatseizure threshold may be lowered.CommentsALWAYS REVIEW empirictherapy in conjunction withC&S after 48 hours.Microbiological Investigations:•Superficial swab•Blood cultures if systemicallyunwellDuration of Treatment7 daysIndicationAcute OtitisExterna AKA‘Swimmer’s Ear’Diffuseinflammation ofexternal earcanal, whichmay involvepinna ortympanicmembrane:•Rapid onset•Otalgia,itching,fullness,hearing loss•Signs of earcanalinflammation•Tendernessof traguswhenpushedand/or pinnawhen pulledwhich maybedisproportionateto clinicalfindingsFirst LineAntimicrobialsTopical therapy isfirst choice .  Highconcentration oftopical antimicrobialdelivered to infectedarea.  If non-intacttympanic membraneor grommets, do notuse gentamicin orneomycinpreparations(ototoxic).Kenacomb Otic®(Triamcinoloneacetonide, Nystatin,Gramicidin andNeomycin):Apply ointment toaffected ear TDSORGenticin® 0.3%(Gentamicin): Instill 3drops into affectedear TDSORCiloxan®(Ciprofloxacin): Instill4 drops into affectedear BDSystemic therapy issecond line andpreferred option if:•Extension ofinfection outsideear canal•Malignant ornecrotising otitisexterna•Immunocompromised•Prior head/neckradiotherapy•Poorly controlleddiabetes mellitus•Inability toadminister topicaltherapyOutpatientManagement:Ciprofloxacin 500mgBD PON.B. Risk oflong-lasting anddisabling adverseeffects withquinolones, mainlyinvolving muscles,tendons and bonesand the nervoussystem.  Considerpotential to prolongthe QT interval.Consider that seizurethreshold may belowered.InpatientManagement:Flucloxacillin 2g QDSIVANDCiprofloxacin 500mgBD PO (or 400mgBD IV only whereoral route is notfeasible - excellentoral bioavailability)N.B. Risk oflong-lasting anddisabling adverseeffects withquinolones, mainlyinvolving muscles,tendons and bonesand the nervoussystem.  Considerpotential to prolongthe QT interval.Consider that seizurethreshold may belowered.Empiric IV to POswitch: Flucloxacillin1g QDS PO ANDCiprofloxacin 500mgBD POPenicillinHypersensitivityAs above,topicaltherapy is firstline. Systemictherapychoice ifrequired:OutpatientManagement:Ciprofloxacin500mg BDPON.B. Risk oflong-lastingand disablingadverseeffects withquinolones,mainlyinvolvingmuscles,tendons andbones and thenervoussystem. Considerpotential toprolong theQT interval.Consider thatseizurethreshold maybe lowered.InpatientManagement:Clindamycin450mg QDSPO or 600mgQDS IV(excellent oralbioavailability)ANDCiprofloxacin500mg BDPO (or 400mgBD IV onlywhere oralroute is notfeasible- excellentoralbioavailability)N.B. Risk oflong-lastingand disablingadverseeffects withquinolones,mainlyinvolvingmuscles,tendons andbones and thenervoussystem. Considerpotential toprolong theQT interval.Consider thatseizurethreshold maybe lowered.CommentsPrescribeadequateanalgesia, auraltoilet, considerwick ifobstructionpresent.ALWAYSREVIEWempirictherapy inconjunctionwith C&S after48 hours.MicrobiologicalInvestigations:•Superficialswab ifsystemictherapy ortreatmentfailure withtopicaltherapy.•Bloodcultures ifsystemicallyunwellDurationofTreatmentTopicalorsystemictherapy:7 daysIndicationFungal Otitis Externa AKA OtomycosisAspergillus spp or Candida spp.•Suspect when chronic symptoms unresponsiveto conventional topical antibacterials•Itching, marked irritation and discomfort•Pain•Scanty discharge•Feeling blockage in ear, due to debris inexternal auditory canal•Signs of ear canal inflammation: unilateral >>bilateral•Check tympanic membraneFirst Line AntimicrobialsCareful drying and cleaning of external auditorycanal, followed by topical therapy:Topical acetic acid – Patient prepares a solution ofone part table vinegar plus four parts boiled water –Instill 3 drops into affected ear TDSORTopical clotrimazole 1% creamSystemic therapy is second line:Choose topical therapy unless:•Malignant or necrotising fungal otitis externa•Tympanic membrane perforation•Inability to administer or failure of topicaltherapy.•Discuss systemic antifungal therapy options withClinical Microbiologist.CommentsALWAYS REVIEW empiric therapy in conjunctionwith C&S after 48 hours.Microbiological Investigations:•Specimen of debris from external auditory canal forfungal microscopy and culture•Blood cultures if systemically unwellDuration of TreatmentTopical or systemic therapy: 7 daysIndicationAcute Otitis MediaVisualisation of thetympanic membrane isessential for diagnosis ofacute otitis media.First LineAntimicrobialsMost cases are viral (RSV,influenza, parainfluenza,adenovirus, rhinovirus andenterovirus) andantimicrobial therapy is notroutinely indicated.Watchful waiting/delayedprescription strategy(patient waits for up toseven days and only fillsprescription if still not betterby then) is a valid option forpatients aged >2 years. However, prescribeantimicrobials immediatelyif:•Moderate-severe otalgiaand temperature ≥39 0 C•Persistent purulentotorrhoea•High-risk patient –immunodeficiency cleftlip/palate, Downsyndrome, cochlearimplant•Age <6 months•Age <2 years withbilateral acute otitismedia.[Please refer to LHPaediatric AntimicrobialGuidelines for managementof acute otitis media inpaediatrics.]First Line Antimicrobials:Amoxicillin 1g TDS POORClarithromycin 500mgBD PON.B. Consider potential fordrug interactions, e.g.statins, prolongation of QTintervalSecond LineAntimicrobials:Co-amoxiclav 625mg TDSPONON-immediate-onset and NON-severePenicillin HypersensitivityAs above, if antimicrobialsindicated:Clarithromycin 500mg BD PON.B. Consider potential fordrug interactions, e.g. statins,prolongation of QT intervalIMMEDIATE-onset or SEVEREPenicillin HypersensitivityAs above, if antimicrobialsindicated:Clarithromycin 500mg BD PON.B. Consider potential fordrug interactions, e.g. statins,prolongation of QT intervalCommentsALWAYS REVIEW empirictherapy in conjunctionwith C&S after 48 hours.MicrobiologicalInvestigations:•Blood cultures ifsystemically unwellDuration of Treatment5 daysIndicationAcute Mastoiditis - UncomplicatedAcute inflammation of the mastoid periostium and air cells. A complication ofacute otitis media – Signs of acute otitis media on otoscopy accompanied byotalgia, retroauricular swelling and/or erythema, ear protrusion, mastoidtenderness and otorrhoea.First Line AntimicrobialsUncomplicated Infection: Co-amoxiclav 1.2gm TDS IVEmpiric IV to PO switch: Co-amoxiclav 625mg TDS PONON-immediate-onset and NON-severe Penicillin HypersensitivityCef-UR-oxime 1.5g TDS IVANDMetronidazole 400mg TDS PO (or 500mg TDS IV only where oral route isnot feasible - excellent oral bioavailability)Empiric IV to PO switch: Cefaclor LA 750mg BD PO AND Metronidazole400mg TDS POIMMEDIATE-onset or SEVERE Penicillin HypersensitivityLevofloxacin 500mg BD PO or IV (excellent oral bioavailability)N.B. Risk of long-lasting and disabling adverse effects with quinolones,mainly involving muscles, tendons and bones and the nervous system. Consider potential to prolong the QT interval. Consider that seizurethreshold may be lowered.ANDMetronidazole 400mg TDS PO (or 500mg TDS IV only where oral route isnot feasible - excellent oral bioavailability)CommentsALWAYS REVIEW empiric therapy in conjunction withC&S after 48 hours.Microbiological Investigations:•Blood cultures if systemically unwellDuration of Treatment10-14 days.  Ultimate duration will be dictated by clinical response and adequate source control (e.g. adequate drainage).IndicationAcute Mastoiditis - ComplicatedAcute mastoiditis is considered complicated if subperiosteal abscess/intracranial extension or cochlearimplant in situ.First Line AntimicrobialsComplicated infection:Cef-TRI-axone 2g BD IVANDMetronidazole 500mg TDS IVNON-immediate-onset and NON-severe Penicillin HypersensitivityCef-TRI-axone 2g BD IVANDMetronidazole 500mg TDS IVIMMEDIATE-onset or SEVERE Penicillin HypersensitivityContact Clinical Microbiologist for advice.CommentsIf grommets in situ or meningitis suspected in setting of a cochlearimplant – ALWAYS discuss with Clinical Microbiologist.ALWAYS REVIEW empiric therapy in conjunction with C&S after 48hours.Microbiological Investigations:•Specimen of abscess pus if drained or mastoidectomy performed•Blood cultures if systemically unwellDuration of TreatmentDuration will be dictated by clinical response and adequate source control (e.g. adequate drainage).IndicationRhinosinusitis: Acute < 4 Weeks DurationSymptomatic inflammation of paranasal sinuses andnasal cavity.  Up to four weeks of purulent nasaldischarge (anterior and or posterior), nasalobstruction, facial pain, pressure or fullness.First Line AntimicrobialsMostly viral (RSV, influenza, parainfluenza,adenovirus, rhinovirus and enterovirus) andantimicrobials are not routinely indicated. Considerbacterial sinusitis where symptoms or signs fail toimprove within 10 days or worsen following an initialimprovement.Watchful waiting/delayed prescription strategy(patient waits for up to seven days and only fillsprescription if still not better by then) is a validoption.First Line Antimicrobials:Amoxicillin 500mg TDS POSecond Line Antimicrobials:Co-amoxiclav 625mg TDS POPenicillin HypersensitivityAs above. If antimicrobials indicated:Doxycycline 200mg once daily POORClarithromycin 500mg BD PON.B. Consider potential for druginteractions, e.g. statins, prolongationof QT intervalCommentsALWAYS REVIEW empiric therapy inconjunction with C&S after 48 hours.Microbiological Investigations:Sinus or meatal cultures recommended if:•Failure to improve•Worsening of symptoms despite 3 – 5 daysof empiric antimicrobial therapyNasopharyngeal cultures are unreliable andnot recommended.Duration of Treatment5 daysIndicationRhinosinusitis: Chronic >12 Weeks DurationDifferentiate between recurrent episodes of acute rhinosinusitis and truechronic rhinosinusitis; persistent symptomatic inflammation of sinonasalcavities lasting longer than three months.  Confirm clinical diagnosis, withobjective evidence of sinonasal inflammation and record presence orabsence of nasal polyps which may influence management.First Line AntimicrobialsIn addition to the maintenance medical therapies, the use of oralantimicrobials may be required in acute exacerbations with superimposedinfection.  Antifungal therapy is not recommended.Co-amoxiclav 625mg TDS POPenicillin HypersensitivityAs above. If antimicrobials indicated:Doxycycline 200mg once daily POORClarithromycin 500mg BD PON.B. Consider potential for drug interactions, e.g. statins,prolongation of QT intervalCommentsALWAYS REVIEW empiric therapy in conjunction with C&Safter 48 hours.Microbiological Investigations:Sinus or meatal cultures recommended if:•Failure to improve•Worsening of symptoms despite 3 – 5 days of empiricantimicrobial therapyNasopharyngeal cultures are unreliable and not recommended.Duration of Treatment14 daysIndicationSialadenitis: Acute BacterialInflammation and enlargement of salivary glands.  Patient may present with fever, acutepain, acute facial swelling, usually unilateral and may be worsened oneating/swallowing.   Bacterial infection can occur in setting of reduced saliva flow:•Illness (dehydration, malnutrition, immunosuppression)•Medication (diuretics, antihistamines, antidepressants, antihypertensives,anticholinergics)•Obstruction by a salivary stone (sialolith) or anatomical abnormality•Side effect of general anaesthesia•Local irritation/trauma from surgery, dentistry, cheek biting.First Line AntimicrobialsInpatient treatment required if inability to open mouth, cranial nerve involvement or systemicallyunwell: Co-amoxiclav 1.2gm TDS IVEmpiric IV to PO switch: Co-amoxiclav 625mg TDS POPenicillin HypersensitivityClindamycin 450mg QDS PO or 600mg QDS IV (excellent oral bioavailability)CommentsALWAYS REVIEW empiric therapy in conjunction with C&S after 48 hours.Microbiological Investigations:•Swab if visible pus on exam of salivary duct orifices•Blood cultures if systemically unwell.Duration of Treatment7 daysIndicationSialadenitis: Viral – Mumps•Mumps virus is commonest cause (bilateral>unilateral parotitis)•Also: EBV, CMV, HHV-6, enterovirus, parainfluenza, adenovirusFirst Line AntimicrobialsAntimicrobial therapy not indicated for viral infection.CommentsIf mumps suspected, refer to LH Regional Infection Control Guidelines and inform IPCT: Patient isolation with dropletprecautions may be indicated. Patients with mumps are considered infectious for two days prior to and five days after symptomonset.It is very important to confirm the diagnosis of suspected mumps infection:•Use the ‘ Oracol + saliva collection system ’ to collect a specimen (available in ED and from the laboratory referralsdepartment)•Follow instructions provided and take a buccal swab of saliva•Complete blue microbiology request form with clinical information and request mumps testing, which is performed at NVRLPublic Health notification is required for mumps infection.IndicationDental Abscess•Most uncomplicated dental infections can be successfully treated using localmeasures to achieve drainage – Re fer patient to Dentist•Antimicrobial therapy is only required in case of spreading infection (cellulitisor lymph node involvement) or severe infectionFirst Line AntimicrobialsMild to Moderate Infection: Amoxicillin 500mg-1gTDS POSevere Infection: Co-amoxiclav 1.2g TDS IVSevere infection indicated by:•Sepsis•Significant trismus•Swelling of floor of the mouth•Extra-oral swelling•Difficulty breathingPenicillin HypersensitivityMild to Moderate Infection: Metronidazole 400mg TDS POSevere infection: Clindamycin 600mg QDS IVN.B. Consider potential for drug interactions, e.g. statins, prolongationof QT intervalCommentsN.B. The primary treatment of an abscess is surgicaldrainage.ALWAYS REVIEW empiric therapy in conjunction withC&S after 48 hours.Microbiological Investigations:•Swab if visible pus on exam•Blood cultures if systemically unwell.Duration of Treatment5 days
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